
-

-

-

-

-

-

-- 01003
PARTS LIST AND DETAILS
UNDERBODY PROTECTION
JAPAN BUILT
NISSAN NAVARA D22

E

D

C

B

A

1 2 3 4

Prepared by:

A1

DATE:

ENGINEER:

SCALE:

DATE:

DRAWN:

DATE:

CHECKED:

DRG.NO. REV.

5 6 7 8

DRG NO.

R
E

F
E

R
E

N
C

E

REV

R
E

V
IS

IO
N

DRNDESCRIPTION DATE DESCRIPTION CHKD

Phone: (03) 51737600
Email: team@edr.net.au

Fax: (03) 51737666

Website: www.edr.net.au

NUT PLATE ON WIRE
NO. OFF - 1

HOLE - Ø12

M10 NUT

Ø3 WIRE

300

12

5
0

65

3 THICK

NUT ON WIRE
NO. OFF - 2

Ø3 WIRE

300

M10 NUT

32.5 32.5

2
5

2
5

FOR SUMP GUARD ONLY

PARTS LIST - SUMP GUARD PARTS LIST - TRANSFER CASE GAURD

ITEM NO. OFF
M10 HEX HEAD BOLTS x 30 LONG 3

M10 HEX HEAD BOLTS x 80 LONG 1

M10 SPRING WASHER 4

M10 FLAT WASHER (21 OD X 1.6 THICK) 4

3/8" x 1" x 14G FLAT WASHER 1

M10 NYLOC NUT 1

NUT PLATE ON WIRE 1

NUT ON A WIRE 2

SPACER TUBE (xxx LONG) 1

ITEM NO. OFF
M10 HEX HEAD BOLTS x 65 LONG 2

M10 HEX HEAD BOLTS x 110 LONG 2

M10 FLAT WASHER (21 OD X 1.6 THICK) 8

1/2" x 2" x 10G FLAT WASHER 4

M10 NYLOC NUT 4

SPACER TUBE (52mm LONG) 2

SPACER TUBE (32mm LONG) 4


